
Prepared in association with 
Michigan Department of Environment, 
Great Lakes, and Energy

April  2021

Evaluation of PFAS in Influent, 
Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in 
Michigan 

Project Number: 60588767



Evaluation of PFAS in Influent, Effluent, and Residuals of 
Wastewater Treatment Plants (WWTPs) in Michigan 

Project number: 60588767 

Prepared for:  Michigan Department of Environment, Great Lakes, and Energy  AECOM 

Prepared for: 

Michigan Department of Environment, Great Lakes, and Energy  
Water Resources Division 
Stephanie Kammer 
Constitution Hall, 1st Floor, South Tower 
525 West Allegan Street 
P.O. Box 30242 
Lansing, MI 48909  

Prepared by: 
[...]
included primary and secondary treatment sludges, were within the concentrations expected 
from the mixing of both sludge treatment processes.  The PFOS concentration in all three 
sludge solids was well below EGLE’s industrially-impacted 150 µg/Kg threshold.  The effluent 
PFOS concentration before the sand filters and disinfection of 6 ng/L was below the PFOS WQS 
of 12 ng/L, with a concentration of 4.84 ng/L collected on October 2020. 

Four (4) aqueous samples and four (4) solids samples were collected from Port Huron WWTP 
(WWTP #74).  A total of two (2) aqueous samples were analyzed as the aqueous portion of solid 
samples with low solid content for the gravity thickened combined primary and secondary 
treatment sludges and from the final biosolids storage tank.  The aqueous PFOA and PFOS 
concentrations in the effluent of 45 and 13 ng/L were within the same range but lower than 
those in the influent of 65 and 20 ng/L, respectively.  There was an accumulation of PFOA and 
PFOS in the final alkaline stabilized biosolids from the final storage tank with 92 and 277 ng/L 
concentrations, respectively.  Decant from the final biosolids storage tank is recirculated within 
the WWTP, but the flow is much lower than the influent flow to the WWTP.  However, if the 
decant discharge is not continuous and done as batches, there could be an effect on the PFAS 
concentrations in aqueous treatment train for short periods. The difference between the gravity 
thickened sludges and that from the final rotary drum after polymer and line addition for Total 
PFAS, PFOA, and PFOS of 72, 4, and 24 µg/Kg compared to 53, 3, and 21 µg/Kg can be most 
likely attributed to typical fluctuations in the PFAS concentrations.  However, the concentrations 
from the final biosolids storage tank that was 2 months old were higher for Total PFAS of 196 
µg/Kg and PFOS at 78 µg/Kg with PFOA being similar at 4 µg/Kg.  These differences may not 
be the result of typical fluctuations in the PFAS concentrations. Still, the degradation of 
precursors and residence time allows PFAS with higher affinity for solids, such as PFOS, to 
accumulate further to the solids.  The PFOS concentrations in the final biosolids of 78 µg/Kg 
were below the industrially-impacted 150 µg/Kg threshold. The effluent PFOS concentration of 
13 ng/L was just above the PFOS WQS of 12 ng/L, with a concentration of 21 ng/L collected in 
July 2020.  

A total of five (5) aqueous samples and three (3) solids samples were collected from S. Huron 
Valley UA WWTP (WWTP #77).  A total of two (2) aqueous samples were analyzed as the 
aqueous portion of solid samples with low solid content for the gravity thickened combined 
primary and secondary treatment sludges and from the recent alkaline biosolids.  The aqueous 
PFOA and PFOS concentrations in the effluent of 7 and 5 ng/L were within the same range but 
higher than those in the influent of 4 and non-detect (i.e., < 2) ng/L, respectively.  The Total 
PFAS concentration in the effluent of 102 ng/L was significantly higher than those in the influent 
of 18 ng/L.  The concentrations were also higher in the aqueous phases of the solids, and cell 
decants from the sludge cells with a Total PFAS range between 685 and 818 ng/L, PFOA at 19 
ng/L, and PFOS at 17 ng/L.  Due to matrix interference, the detection limit for PFOA and PFOS 
in the alkaline stabilized biosolids was 70 ng/L, and both compounds were non-detect. There 
was an accumulation of PFAS in the solids similar to the rest of WWTP with Total PFAS, PFOA, 
and PFOS concentrations of 50, 1, and 7 µg/Kg in the gravity thickened combined primary and 
secondary sludge as well as in the final recently stabilized biosolids of 32, 1, and 8 µg/Kg, 
respectively.  Some differences were observed in the recently stabilized biosolids and the 24-
hour old stabilized biosolids, which is most likely attributed to the typical fluctuations in the PFAS 
concentrations.  Still, more data is needed to understand the variation in PFAS concentrations 
further.  The increase in PFAS in the solid and aqueous concentrations at the WWTP could not 
be solely attributed to typical fluctuations in PFAS concentrations and is most likely due to the 
degradation of precursors and recirculation of various waste streams.  The PFOS 
concentrations in the final biosolids of 8 µg/Kg were below the industrially-impacted 150 µg/Kg 



Evaluation of PFAS in Influent, Effluent, and Residuals 
of Wastewater Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
52 

 

threshold. The effluent PFOS concentration of 5 ng/L was below the PFOS WQS of 12 ng/L, 
with a concentration of 7.4 ng/L collected in October 2019. 

A total of seven (7) aqueous samples and three (3) solids samples were collected from Wixom 
WWTP (WWTP #92).  A total of three (3) aqueous samples were analyzed as the aqueous 
phases of solids samples with low solid content for the waste activated sludge right from the 
effluent and biological storage and a sludge tank that was six (6) months old.  The six (6) 
months-old biosolids storage tanks were aerobically digested biosolids.  The Total PFAS, PFOA, 
and PFOS concentrations from the secondary treatment clarifier were within the same range as 
the final UV disinfected effluent with concentrations of 4,712, 9, and 218 ng/L compared to 
4,950, 10, and 269 ng/L, respectively.  However, these aqueous samples further down the 
treatment process were significantly higher than those in the influent, especially for Total PFAS 
and PFOS, with influent concentrations for Total PFAS, PFOA, and PFOS of 2,329, 3, and 128 
ng/L, respectively. The aqueous concentrations in the waste activated sludge, influent to the 
screw press, and the filtrate from the screw press were significantly higher than those of the 
influent.  The Total PFAS, PFOA, and PFOS concentrations in the filtrate were 13,754, 29, and 
8,080 ng/L, respectively.  A high accumulation of Total PFAS, PFOA, and PFOS in the solids 
was observed with ranges between 877 to 1,510 µg/Kg, 1 to 5 µg/Kg, and 666 to 1,200 µg/Kg, 
respectively. As a result, the most likely reason for these increases in the aqueous 
concentrations could be partially attributed to the recirculation of waste streams in the WWTP.  
The increase was even higher in the six (6) months old aerobically stabilized biosolids collected 
from the storage tank with Total PFAS, PFOA, and PFOS concentrations of  32,663, 108, and 
11,700 ng/L in the aqueous portion and 2,324, 2, and 2,150 µg/Kg in the solids phase.  The 
PFOA concentration in the solids was similar between the recent sludge and aerobically 
digested biosolids.  There is not enough information to fully understand the higher 
concentrations in the old aerobically stabilized biosolids. Still, it is most likely due to multiple 
reasons such as recent source reduction efforts, degradation of precursors, and longer 
residence time that could have facilitated more accumulation in the solids for long-chain PFAS 
such as PFOS.  The PFOS concentrations in the recently treated solids and old biosolids were 
well above the 150 µg/Kg industrially-impacted threshold, with PFOS concentrations of 1,200 
and 2,150 µg/Kg, respectively. The effluent PFOS concentration of 269 ng/L was above the 
PFOS WQS of 12 ng/L, with a concentration of 27 ng/L collected in November 2020.  The 
significant decrease in the PFOS concentrations in the effluent results from source reduction 
efforts taken at the WWTP and removing the digestion treatment process that most likely 
reduced the PFAS concentrations in recirculated waste streams further down the treatment 
process. 



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater
Treatment Plants (WWTPs) in Michigan

Project number: 60588767

Prepared for: Michigan Department of Environment, Great Lakes, and Energy AECOM
53

Figure 44.  PFAS Results and Process Flow Diagram for Bay City WWTP

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT: < 3 days Wastewater Sources: 20% Industrial | 20% Commercial | 60% Residential
Aqueous Sample (ng/L) Current Flow : 7.3MGD
Solids (µg/Kg) Design Flow: 18MGD Sludge Percentage: Primary 80% and Secondary 20%

      Sample location

Polymer FeCl3

Decant

Landfill
Polymer

Filtrate

Notes:
*16 year old Carbon filtration installed for PCBs (Exhausted)
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes. Landfill
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Influent Primary TreatmentPreliminary Treatment Secondary Treatment Tertiary Disinfection/ Effluent

Aeration

Screen + Grit + Grinding Primary
Clarifiers

Trickling
Filters

Screw
Press

Secondary
Clarifiers

Spent Carbon
Filter*

UV Disinfection

Sludge Storage

Sludge
Storage

Gravity
Thickening

IFPT1 (69| 5 | 18)

FLISP (60| 4 | 6)

EFTRF (75 | 6 | 16) EFPT1 (76 | 5 | 16)

DWISP (18 | ND | 9)

IFTRF (72 | 5 | 17) IFGAC (72 | 5 | 16)

IFISP (59 | ND | 44)
IFISP (16 | ND | 7)



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

 
Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
54 

 

Figure 45.  PFAS Results and Process Flow Diagram for Downriver WWTP 
 

 

 

 

 

 

 

 

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT (days): 5.2
Aqueous Sample (ng/L) 55.77
Solids (µg/Kg) 225 Sludge Percentage: Primary 70-75% and Secondary 25-30%
      Sample location

Polymer

Notes:
The process flow diagram is not a full representation of the actual operation processes at the WWTP, Landfill
but intended to show the major Aqueous and Solid Treatment Processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Wastewater Sources: 9.4% Industrial | 90.6% Commercial &  Residential

Secondary TreatmentPrimary TreatmentPreliminary Treatment Disinfection/ EffluentInfluent

Current Flow (MGD) : 
Design Flow (MGD): 

Influent 
Pumping 
Stations

Primary 
Clarifiers

Aeration Tanks 
(Pure O2 )

Secondary 
Clarifiers UV Disinfection

Sludge
Tanks

IFPT1 (84 | 7 | 22)  EFPT1 (88| 13 | 8)  

DWBFP (82| 4 | 43)

FLBFP (70 | 9 | 5)  

PRTSL (46| ND | 28)

WACSL (72| 2 | 41)

Centrifuge

Aeration

Tunnel 
Pump 

Stations

Centrate

Overflow

Coarse and 
Fine 

Screens 

Overflow during high flows
FeCl3

Coarse and 
Fine 

Screens 

Detritors

Aerated Grit
WAS



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater
Treatment Plants (WWTPs) in Michigan

Project number: 60588767

Prepared for: Michigan Department of Environment, Great Lakes, and Energy AECOM
55

Figure 46. PFAS Results and Process Flow Diagram for GLWA WRRF

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT (days): 3.5 Wastewater Sources: 5.2% Industrial | 6.76% Commercial | 88.03 % Residential
Aqueous Sample (ng/L) 830
Solids (µg/Kg) 1800 Sludge Percentage: Primary 75% and Secondary 25%
      Sample location

Notes:
Incinerator operating temperature 1,3000 (F)
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Secondary TreatmentPrimary TreatmentPreliminary Treatment Disinfection/ Effluent

Current Flow (MGD):
Design Flow (MGD):

Influent

Screening + Grit
Primary

Clarifiers
Secondary
Clarifiers

Belt
FilterPress

Secondary
Thickening

Chlorine
Disinfection

Incinerator
(1,3000 F)

Aeration
(Pure O2 )

Blending +
Aerated Storage

Lime
Stabilization

Primary
Thickening

IFPT3 (53| 5 | 11)

WWPRT (130| 6 |16)

FLBFP (243 | 7 | 24)

IFPT2 (117 | 9 | 16)

IFPT1 (71| 6 | 8)

EFPT1 (119 | 7 | 10)

DSASH (ND | ND | ND)

DSPAL (19| 1 | 9)

DWBFP (14| ND | 7)
THGRA (15 | ND | 7)

EFPT2 (125 | 7 | 9)

PRTSL (9 | ND | 5)
PRTSL (63| ND | ND)

SCTSL (53| 1 | 21)
SCTSL (279| 11 | 19)

WWSCT (156| 7 |11)
BDF Filtrate to DRI

WAS

RAS

Aerated
Channel

FeCl3
DRI

0-NWI
NIEA

Landfill

Lime
Polymer

Biosolids Drying
Facility (BDF)
Centrifuges

To O-NWI

Decant to DRI

BFP Filtrate to O-NWI

Land
Application



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

 
Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
56 

 

Figure 47.  PFAS Results and Process Flow Diagram for Grand Rapids WRRF 
  

 

 

 

 
 

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT (days): 7.9
Aqueous Sample (ng/L) 40
Solids (µg/Kg) 61.1 Sludge Percentage: Primary 55% and Secondary 45%
      Sample location

FeCl3

Centrate

Notes:
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Wastewater Sources: 11% Commercial | 89% Residential

Disinfection/ Effluent

      Shipping

RAS

Preliminary Treatment Primary Influent

  WAS

Current Flow (MGD) : 
Design Flow (MGD): 

Secondary Treatment

Volute 

Bar Screens + 
Aerated Grit 

Primary 
Clarifiers Aeration Tanks Secondary 

Clarifiers UV Disinfection

Centrifuge

IFPT1 (72|5|13 )  
EFPT1 (403|11|36)  

DWCEN (74|1|22)DWCEN (619|8|27)  

PRTSL (162|8|26) THCEN (155|4|44)

Aerated Channel

LandfillGVRBA
Blending

GVRBA
Storage

GVRBA
Centrifuge

Aeration



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

 
Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
57 

 

 

Figure 48.  PFAS Results and Process Flow Diagram for Kalamazoo WWTP 
 

 
 

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT (Days): 9.1 Wastewater Sources: 17% Industrial | 83% Commercial & Residential
Aqueous Sample (ng/L) Current Flow (MGD): 27
Solids (µg/Kg) Design Flow (MGD): 53.3 Sludge Percentage: Primary 41% and Secondary 59%
      Sample location

Preliminary Treatment

Landfill

Lime 

Filtrate
Notes
Powdered Activated Carbon = PAC
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Land Application

TertiarySecondary TreatmentPrimary TreatmentInfluent Disinfection/ Effluent

Screening + Grit
Removal

Primary 
Clarifiers

Secondary 
Clarifiers

Grinding/Blending
Belt 

Filter 
Press

Secondary 
Thickening

Anaerobic Zone

Anoxic Zone

Aeration Sand Filters DisinfectionTHPCL (5 | ND | 3)

IFPT1 (83 | 8 | 26)  

EFPT1 (86 | 10 | 6)  

THSCL (33 | 2 | 15)

DWBFP (18 | ND | 6)

Lime Stabilization

Primary 
Thickening

PACDe
ca

nt

RAS

Decant



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

 
Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
58 

 

Figure 49.  PFAS Results and Process Flow Diagram for Port Huron WWTP 

 

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS ) SRT: varies Wastewater Sources: 3.5% Industrial | 8.11% Commercial |88.39% Residential
Aqueous Sample (ng/L) 10
Solids (µg/Kg) 20 Sludge Percentage: Primary 86.11% and Secondary 13.89 %
      Sample location

ALUM

Polymer
Lime 

Land Application

Notes
Biosolids estimated storage of two months
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Current Flow (MGD): 
Design Flow (MGD): 

Influent

Decant

Decant

Secondary Treatment

WAS

RAS

Disinfection/ EffluentPrimary TreatmentPreliminary

Screening + Grit Primary 
Clarifiers

Biological
Aeration

Secondary 
Clarifiers

Chlorine Disinfection

Rotary Drum 
Thickening/Screen

Biosolid
Storage

Gravity 
Thickening

STALS (196 | 4 | 78)
STALS (980 | 92 | 277)  

IFPT1 (361 | 65 | 20)  EFPT1 (336| 45 | 13)  

THGRA (72 | 4 | 24)
THGRA (258| ND | ND)  

THRST (48| 3 | 18)
w/Polymer

THRST (53 | 3 | 21)
w/Polymer & lime

Aeration



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater 
Treatment Plants (WWTPs) in Michigan 

 
  

Project number: 60588767 

 

 
Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
59 

 

Figure 50.  PFAS Results and Process Flow Diagram for S Huron Valley UA WWTP 
 

 

 

 

Legend:
Treatment Code ( Total PFAS |PFOA| PFOS ) SRT: 11 days Wastewater Sources: 9% Industrial | 14% Commercial | 77% Residential
Aqueous Sample (ng/L) Current Flow : 9.57
Solids (µg/Kg) Design Flow: 24 Sludge Percentage: Primary 39% and Secondary 61 %
      Sample location

FeCl3  

1First STALS Sample - 24hr old
Lime 2Second STALS Sample -  Recently Stabilized

Land Application
or Landfill

Cell Decant
Notes
*EQ Basin indicated in 2011 NOT on field form
*Aerated grit chamber indicated in plant documentation
Landfill has not occurred since 2017
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

W
AS

Polymer/FeCl3  

RAS

Secondary Treatment Disinfection/ EffluentInfluent Preliminary Treatment Primary Treatment

Screening + Aerated 
Grit 

Primary 
Clarifiers

Anoxic/Oxic 
Biological

Tanks

Secondary 
Clarifiers Chlorine Disinfection

Alkaline 
Stabilization 

Sludge 
Cells

Gravity 
Thickening

THGRA (50 | 1 | 7)
THGRA (818 | 19 | 17)  

IFPT1 (18 | 4 | ND)  EFPT1 (102| 7 | 5)  

DCALS (710| 27 | 34)  

STALS1 (75 | 2 | ND)
STALS2 (32 | 1 | 8)

STALS2 (685| ND| ND)  

Aeration

Thickener Overflow



Evaluation of PFAS in Influent, Effluent, and Residuals of Wastewater
Treatment Plants (WWTPs) in Michigan

Project number: 60588767

Prepared for: Michigan Department of Environment, Great Lakes, and Energy AECOM
60

Figure 51.  PFAS Results and Process Flow Diagram for Wixom WWTP

Legend:
Treatment Code ( Total PFAS |PFOA | PFOS )
Aqueous Sample (ng/L) Current Flow: 2.6MGD
Solids (µg/Kg) Design Flow: 2.8MGD Sludge Percentage: Secondary 100 %
     Sample location

Backwash

FeCl3

RAS

Filtrate

Notes
The process flow diagram (PFD) is not a full representation of the actual operation processes at the WWTP.
The current PFD shows the major aqueous and solid treatment processes.
The current PFD  represents  normal, dry weather operation for the facility. Wet weather operations may include additional flow patterns otherwise not depicted.

Tertiary Disinfection/ EffluentInfluent Preliminary Treatment  Treatment

WAS

Screening Grit
Removal Oxidation Ditch Equalization

Basin

SL. Dewater
- Screw

Secondary
Clarifiers

Sand
Filter

UV
Disinfection

Biological
Sludge Storage

Aerobic
Digestor

WACSL (877 | 1 | 666)
WACSL (6,437 | 25 |555)

IFBFP (1,268 | 2 |1,090)
IFBFP (5,473 | 23 | 444)

IFPT1 (2,329 | 3 | 128) EBSCT (4,712 | 9 | 218) EFPT1 (4,950 | 10 | 269)

DWBFP (1,510 | 5 | 1,200)

FLBFP (13,754 | 29 | 8,080)
STACD (2,324 | 2 | 2,150)

STACD (32,663 | 108 | 11,700)

Aerobic Digestor used
until Spring of 2018 Sludge

Storage
Land

Application

Landfi

Polymer



Evaluation of Wastewater Treatment Plants in Michigan  
  

Project number: 60588767 

 

Prepared for:  Michigan Department of Environment, Great Lakes, and Energy   
 

AECOM 
61 

 
 

5. Discussion and Conclusions 

PFAS is a large class of chemicals composed of many families with vastly different physical and 
chemical properties, which were developed in the late 1930s and started to be used in 
commercial products in the late 1940s and early 1950s.  Widespread use of PFAS in various 
manufacturing and industrial facilities in conjunction with extreme resistance to degradation has 
resulted in the presence of PFAS in the environment and at WWTPs.  While WWTPs are not the 
source of PFAS, they are a central point of collection.  Effluents discharged from WWTPs and 
biosolids applied to the agricultural land for beneficial reuse have been identified as potential 
PFAS release pathways into the environment.  PFAS have been identified in WWTPs since the 
early 2000s in Alabama, Tennessee, Georgia, and Florida.  PFAS were also later identified in 
WWTPs from Minnesota, Iowa, California, Illinois, New York, Kentucky, Georgia, and Michigan. 

Analysis of archived biosolids samples collected in 2001, which represented 94 WWTPs from 
32 different US states and the District of Columbia, were analyzed for a total of 13 PFAS and 
identified that PFOS and PFOA had the highest and second-highest average concentrations of 
402 and 34 µg/kg, respectively.  Sources of PFAS in WWTPs from Switzerland were identified 
from industries and products such as textile, carpet, paper coatings, aqueous film-forming 
foams (AFFFs), electroplating, and semiconductor industries.  A strong correlation of PFAS with 
WWTPs that received industrial discharges was also observed in Germany, Thailand, and other 
countries.  

Because PFAS was correlated with industrial discharges in research publications, EGLE 
focused on the WWTPs that are part of the Industrial Pretreatment Program (IPP) (i.e., IPP 
WWTPs).  The WWTPs required to implement an IPP were expected to be more heavily 
impacted by PFAS.  Due to limited studies and data on PFAS, only PFOA and PFOS have 
Water Quality Standards (WQS), established in 2011 and 2014, respectively.  EGLE’s focus was 
to screen, monitor, and reduce PFOA and PFOS impacts to the WWTPs and ultimately reduce 
the concentrations in the effluent and final treated solids, including biosolids.  

5.1 Conclusions from the Michigan IPP PFAS Initiative 
EGLE is working closely with the WWTPs and industrial users to reduce the PFOS discharges 
to the WWTPs.  In many cases, the reduction efforts for PFOS also reduce PFOA 
concentrations.  While source reduction efforts have been conducted at multiple industrial 
facilities whose discharges affect multiple WWTPs, a detailed discussion is provided for the 
source reduction efforts at seven (7) WWTPs in Section 3.5.  A PFOS reduction between 90 to 
99 % in the effluent (Table 7) with a significant drop in PFOS concentrations in the final treated 
solids was achieved through source reduction efforts being implemented by only one industrial 
source for most of the WWTPs (Figures 7 through 13).  The significant and rapid drop in PFOS 
concentrations at WWTPs following source reduction indicates that the source reduction 
approach is highly effective.  Treating PFOS at WWTPs is likely to be difficult and costly 
because sanitary sewage is a complex waste stream, larger flows would have to be treated, and 
treatment technologies are not yet sufficiently developed.  The current remedial technologies 
that have been used in limited cases for water treatment with a less complex matrix (e.g., 